
 
 
 
 
 
 
 
 

APPENDIX E 
 

Wastewater Treatment Analysis 
 

         for 
 

DUNNIGAN SPECIFIC PLAN 
 
 
 
 
 
 
 
 
 
 

Revised April 29, 2013 
January 9, 2012 

 
 
 
 
 
 
 
 
 
 

Yolo County 
 

Woodland, CA 



  

 
Technical Appendix E – Wastewater Treatment 

  

Preliminary Wastewater Treatment Planning 
Dunnigan Development Specific Plan 
  
 

 
 
April 23, 2013 
(February 11, 2013) - Revised 
 
 
 
Prepared For: 
 
Yolo County 
292 West Beamer Street 
Woodland, CA 95695  
530-666-8775 
 
 
 
 
 
 
 
 
 
Prepared By: 

 
 
 
 
 

 
Pacific Advanced Civil Engineering, Inc.  
17520 Newhope Street, Suite 200 
Fountain Valley, CA 92708 
714-481-7300 
 
 
 
 
 
Contact Person: 
[...]
Dunnigan residential and commercial to water and wastewater services provided by the new 
community.  
 
 
 
 
 
 
 
 
  



 

 

 

 

 

 

 

 

dburns
Text Box
Figure 1:  Proposed Phase Layout of Proposed Dunnigan Community Dev. & Major Features 



Technical Appendix E 3 
Preliminary Wastewater Treatment Planning 

 Wastewater Generated 1 

 
A major part of planning a new development is estimating the amount of wastewater that will 
need to be treated and discharged.  It is estimated that at build out 2,276 acres of the total 
development will generate an average daily flow (ADF) of approximately 2.12 MGD of 
wastewater, summing 1.50 MGD plus 0.62 MGD non-residential.  Due to the increased use of 
water conservation fixtures, the flow factors within the Yolo County Improvement Standards 
overestimated the amount of wastewater produced.  Therefore, a new set of flow factors were 
proposed and approved by Tom Riddiough from County of Yolo Planning and Public Works; 
these values are shown in the supplemental information section.  Tables 1 – 4 shows the 
wastewater generated per each land-use and per each phase of construction for the 
development.  
 
 

Table 1:  Average Daily Wastewater Produced By Residential Areas 
 

Land Use (unit) Area 
(Ac) 

Units 
(DU) 

Flow Factor* 
(Gal/day/unit) 

Average 
Daily Flow  

(GPD) 

Average 
Daily Flow 

(AF/yr) 

Residential Rural (1 DU/Ac) 332.0 332.0 190 63,100                 71  

Rural Estates (1.74  DU/ac) 213.0 370.6 190 70,400                 79  

Low Density Residential (5  
DU/ac) 

663.7 3,318.5 190 630,400              706  

Medium Density Residential 
(14.2 DU/ac) 

179.9 2,554.6 190 485,400              544  

High Density Residential (24  
DU/ac) 

55.5 1,332.0 190 253,100              283  

Total Residential 1,444.1 7,907.7  1,502,400           1,683  

*Based on June 15, 2012 Memo, see supplemental Information, and approved by Tom 
Riddiough, Senior Civil Engineer, County of Yolo Planning and Public Works 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Technical Appendix E 4 
Preliminary Wastewater Treatment Planning 

 
Table 2:  Average Daily Wastewater Produced by Commercial Areas 

 

Land Use (unit) Area 
(Ac) 

Flow Factor 
(Gal/day/unit) 

Average 
Daily Flow* 

(GPD) 

Average 
Daily Flow 

(AF/yr) 

Commercial – Local 
Community(ac) 

52.1 850 44,300                  50  

Commercial - Regional (ac) 38.2 850 32,500                  36  

Commercial - Highway(ac) 108.1 850 91,900                103  

Mixed Use (ac) 57.5 2,300 132,200                148  

Commercial – Office/R&D(ac) 103.1 850 87,600                  98  

Industrial/Light Industrial(ac) 219.1 850 186,200                209  

Public/WWTP(ac) 32.6 660 21,500                  24  

High School(ac) 40.0 170 6,800                     8  

Elementary School(ac) 40.0 170 6,800                     8  

Middle School(ac) 23.3 170 4,000                     4  

Community/Neighborhood Park(ac) 117.9 10 1,200                     1  

Roads (Ac) 151.0 0 0 0 

Irrigated Public Open 
Space/Greenways/AG.(ac) 

84.2 0 0 0 

Public Open 
Space/Greenways/AG.(ac) 

569.7 0 0 0 

Lake(ac) 28.8 0 0 0 

Total Non-Residential 1,665.6  615,000                689  

* Based on June 15, 2012 Memo, see supplemental Information, and approved by Tom 
Riddiough, Senior Civil Engineer, County of Yolo Planning and Public Works 
 
 

Table 3:  Total Average Wastewater Generated 
 

 Area (Ac) Average Daily 
Flow (GPD) 

Average Daily 
Flow (AF/yr) 

Residential 1,444.1 1,502,400            1,683  
Non-Residential 1,665.6 615,000                689  
Residential + Non-Residential 3,109.7 2,117,400            2,372  

 
 

Table 4:  Average Daily Wastewater Generated By Each Phase 
 

 Average Daily 
Waste (GPD) 

Average 
Daily Waste 

(AF/yr) 

Cumulative 
Average Daily 

Flow (GPD) 

Cumulative 
Average Daily 

Flow (AF/yr) 

Phase 1 600,800 673 600,800 673 
Phase 2 419,700 470 1,020,500 1,143 
Phase X 180,600 202 1,201,100 1,345 
Phase 3 363,400 407 1,564,500 1,752 
Phase 4 553,000 619 2,117,400 2,372 
 



Technical Appendix E 5 
Preliminary Wastewater Treatment Planning 

 Peak Wastewater Generated 2 

 

Peak Wastewater generated is calculated to estimate pipe sizing for the sewer collection 
system.  The peak flow consists of peak daily flow and inflow-and-infiltration of wet weather 
conditions.  Table 5 shows the average daily flow, inflow-and-infiltration, and the peak daily flow. 
 

 Peak daily flow is an estimate of the maximum instantaneous sewage flow during a 24 

hour time period.  This flow is calculated by multiplying the average daily flow by a peak 

factor of 3 per Yolo County Standards. 

 Inflow-and-Infiltration (I&I) is from rain water and ground water entering into sewer 

collection system through manholes and leaks in the piping.  Inflow-and-infiltration is 

calculated by multiplying the service area by 600 Gal/day/acre per Yolo County 

Standards.  

 

Table 5:  Average Daily Flow, Inflow and Infiltration, and Peak Daily Flow 
 

Phase Average Daily 
Flow (ADF)  (gpd)  

Peak Daily 
Flow (gpd) 

I & I (gpd)  Peak 
Instantaneous 

Flow with I&I 
(gpd)  

Phase 1 600,800 1802400 357,480 2,159,900 
Phase 2 419,700 1259100 302,340 1,561,400 
Phase 3 363,400 1090200 262,440 1,352,600 
Phase 4 553,000 1659000 356,760 2,015,800 
Phase X 180,600 541800 254,520 796,300 
Total  2,117,500 6,352,500 1,533,540 7,886,000 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Technical Appendix E 6 
Preliminary Wastewater Treatment Planning 

 Sewer Collection Infrastructure 3 

 
Figure 2 shows the proposed sewer system backbone infrastructure for the proposed Dunnigan 
Project.  The sewer collection system consists of mostly 8” piping with the maximum trunk 
sewer main of is 30” located immediately upstream of the wastewater reclamation facility 
(WRF).  The WRF is located near the eastern border of the new development at a centralized 
location, which allows for minimal pumping of recycled water and very little pumping for raw 
wastewater because phases 1, 2, 3, and X are able to flow by gravity.  Phase 4 will require two 
lift stations; one on each side of the Interstate-5, which will pump to phase three where it will 
gravity flow to the WRF.  The piping within the sewer collection system is designed to be able to 
convey the peak wastewater generated. 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



CL

1

RM

1 RM

24

RR

1

RR

24

RR

2

RR

25

NP

25

PQ

25

RR

26

RR

89

RE

28

RE

28

RE

40

RE

49

RE

50

RE

59 NP

57

RE

58
RE

67

RE

27

RL

30

RL

27

RL

32

RL

33

RL

34

RL

42 RL

45

RL

41

RL

44

RL

41

RL

40

RL

43

RL

44

RL

49

RL

47

RL

50

RL

59

RL

57

RL

61

RL

60

RL

57

RL

56

RL

69

RL

71
RL

70

RL

51

RL

52

RL

14

RL

15

RL

16

RL

85

RL

13

RL

12

RL

12

RL

8

RL

7

RL

8

RL

8

RM

27
RM

9

RM

32

RM

36

RM

43

RM

48

RM

50

RM

46

RM

55RM

69

RM

73

RM

51

RM

19

RM

11

RM

87

RM

85

NP

7

NP

87 NP

85

NP

81

NP

72

NP

62

NP

48

NP

19

NP

45

NP

32

NP

29

CP

37

PS

8

PS

35

PS

45

PS

51

PS

17

PS

48

MU

9

MU

9

MU

100

MU

44

MU

38

MU

15

MU

17

MU

68

MU

70

MU

86

MU

87

MU

85

RH

27

RH

10

RH

31

RH

31

RH

44

RH

17

RH

48

RH

69

RH

72

RH

80

RH

85

CL

10

CL

11

CL

39

CL

85

PQ

28

PQ

100

LI

65

LI

66

LI

66 LI

78

LI

77

LI

83

LI

88

HC

64

HC

54

HC

75

HC

74

HC

72

HC

84

HC

85

HC

86

CG

80

HC

10

HC

88

HC

26

CG

79

OFF

54

OFF

54

OFF

53

OFF

53

OFF

52

OFF

20 OFF

72

OFF

64

OFF

70

OFF

82

OFF

85

RL

63

RL

62

MU

86

RM

81

PQ

85

PQ

85

RL

85

PQ

85NP

86

CL

24

RE

3

RE

29

RE

42

RE

41

RE

41

RE

40 RE

49

PQ

44

RE

59

RE

57

RE

34

RR

25

RR

25
RR

25

RR

24

PQ

54

09-24-12

JOB NO:   1069.10

DATE:             

1" = 800'

DUNNIGAN SPECIFIC PLAN
SEWER MODEL EXHIBIT

FIGURE S-1

0

SCALE: 1" = 800'

800' 800'400'

ktakao
Text Box
Figure 2 - Sewer Collection System Infrastructure



Technical Appendix E 8 
Preliminary Wastewater Treatment Planning 

 Wastewater Treatment 4 

 

The Wastewater Treatment Plant (WWTP) will be built in 3 phases of 0.75 MGD biological 
capacity each for a total of 2.2 MGD.  The treated wastewater will be Title 22 recycled water for 
unrestricted reuse.  In order to handle peak daily and wet weather flow, the hydraulic capacity of 
headworks equipment will be designed to be able to handle 7.9 MGD.   The facility will have 
peaking mitigation through equalization storage using freeboard.  The treatment of wastewater 
will be completed in a 6 step process described below.  A conceptual layout of the wastewater 
reclamation facility is shown in Figure 3. 
 

Step 1: Head Works:  This step is designed to remove the larger particles within the 
influent.  The headworks consist of a combined screening and grit removal unit. 

 
Step 2:  Anoxic Surge Basin:  From the headworks, wastewater flows to the anoxic surge 

basin to provide a source of carbon for biological nutrient removal or 
denitrification.  Sewer flow is generally diurnal, where there are two peak flows 
within 24 hours.  The surge basin is used to equalize the amount of flow through 
the downstream system by storing water during high peak times and empting 
water during low flows. 

 

 

 
 
 
 

 

 

 

Daily variation in wastewater flow in a typical city 

Excerpt shows diurnal flow. Excerpted from: "Unit Operations and Processes in Environmental 
Engineering" by Tom D. Reynolds and Paul Richards 2nd edition Thomson – Brooks/Cole 
 

Step 3:  Sequencing Batch Reactor (SBR):  After the anoxic surge basin, wastewater flows 
to the sequencing batch reactors, which to reduce biological oxygen demand 
(BOD) and provide nitrification.  SBRs are also utilized as clarifiers; when a SBR 
enters settling mode all inflow is directed to another SBR allowing for no water 
movement during settling.   

 
a. Sludge Storage Tank:  After settling, in order to control the waste activated 

sludge (WAS) created in the SBRs.  The WAS is pumped to the sludge 
storage tank where the WAS is digested, volatile solids are destroyed, and 
the sludge is stabilized for dewatering. 
 



Technical Appendix E 9 
Preliminary Wastewater Treatment Planning 

b. Sludge Dewatering:  Sludge is then pumped from the sludge storage tank to 
a centrifuge to dewater.  The sludge is dewatered to reduce the volume and 
weight of wet sludge prior to hauling to disposal. 

Step 4:  Surge Basin:  After settling, wastewater is decanted into the surge basin.  Sewer 
flow is generally diurnal, where there are two peak flows within 24 hours.  The 
surge basin is used to equalize the amount of flow through the filter and UV 
treatment by storing water during SBR decant and metering the discharge to 
tertiary treatment. 

 
Step 5:  Filtration:  The water is then pumped to gravity disk filters, where the secondary 

treated water uses gravity to flow through cloth media that collects the remaining 
particulate BOD and Total Suspended Solids (TSS). 

 
Step 6: UV Treatment:  For tertiary disinfection of the water, ultraviolet light disinfects the 

water by altering the DNA of bacteria and viruses to non-detect concentrations.   
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



SBR 3 SBR 4 SBR 1 SBR 2 SBR 5 SBR 6

MCC ROOM

SURGE BASIN

UV TREATMENT FILTRATION

ODOR CONTROL

ANOXIC BASIN (BELOW) SLUDGE DEWATERING

SLUDGE BASIN (BELOW)

0.75 MGD (PHASE 2) 0.75 MGD (PHASE 1) 0.75 MGD (PHASE 3)
2.2 MGD BUILD OUT

FIGURE 3 - CONCEPTUAL 3-PHASE WWTP
LAYOUT

HEADWORKS

EFFLUENT PUMP
STATION

INFLUENT PUMP
STATION

BLOWER ROOM

3

1

1

3a

3b

6

6

5

4
SURGE BASIN

4

3 3 3 3 3

2



Technical Appendix E 11 
Preliminary Wastewater Treatment Planning 

 Recycled Water Discharge 5 

Excess recycled water not applied to irrigation will be discharged into the Azevedo Drain.  During the 
NDPES permitting period, anticipated to occur during phase 1 and possibly phase 2, all of the Recycled 
water will be stored in the winter and discharged through the recycled water system during the summer.  
At Phase 3 the NDPES permit will likely be obtained and the reservoirs used in phases 1 and 2 will be 
removed, and the excess Recycled water in the winter will be discharged into the Azevedo Drain.  Table 6 
shows the amount of Recycled water estimated to be discharged at each phase.  Figure 4 shows the 
discharge pathway of the Recycled water being discharged into the Azevedo Drain during phases 3 and 
4.  Appendix D Figure 16 shows the proposed infrastructure of the recycled water storage.  Refer to 
Appendix D, Section 3 for complete analysis for discharged Recycled water. 
 
 

Table 6:  Recycled Water Discharged 
 

Phases Cumulative 
Recycled Water 
Discharged Into 

Distribution (gpd) 

Cumulative 
Recycled Water 
Discharged Into 

Distribution 
(AF/yr) 

Cumulative 
Recycled Water 
Discharged Into 

Azevedo Drain 
(gpd) 

Cumulative 
Recycled Water 
Discharged Into 

AzevedoDrain 
(AF/yr) 

Phase 1            510,000                  570  0 0 

Phase 2            888,000                  990  0 0 

Phase 3 + X*            822,000                  920        723,000                 800  

Phase 4        1,104,000              1,240        997,000             1,100  

*Cumulative Recycled Water Discharged Into Recycled Distribution Value Decreases Because 
Unnecessary Land Use Irrigated In Phases 1 - 2 Is Discontinued In Phase 3. 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 

 

 
 
 

 
 
 
 

 
 
 
 
 



$

$

$

$

$

$

$

$

$

$

$

$

$

$

$

$

$

$

Project Level
Discharge Pathway

Dunnigan Specific
Plan Area

Azevedo Dra in

Col u sa Ba si n D ra in ag e Can al

Sac ramento Ri ve r

9,000 0 9,000
Feet I

$

$

$

$
$

$
$

$ $

$
$

$

$ $

$
$

$
$

$
$

$
$

$$$$

$

$

$

$

$

$

$

$

$

$

$

$

$

$

$

$

$

$

$
$

$
$

$
$

$

·|}þ99

!"#$5

Waste Water
Treatment
Plant Site

LI

Off/RD

RL

NP

RL

Road

Road

Road

Road

Road

LI

HC

RM

Road

RM

MU

RH

Greenway

HC

RL

HC

Greenway

MU

Road

HC

Road

Lake

Greenway

RL

Off/RD

Road

Greenway

RM

RM

HC

Off/RD

Greenway

Greenway

Off/RD
RH

Road

WWT

NP

Lake

POS

NP

CG

CG

Road

RH
NP

Greenway

RM

Road

Off/RD
Greenway RL RL PQRoad RL

RL
RLRoad

IND

Road

Col usa Bas in D ra in age Cana l

Az
ev

ed
o 

Dr
ai

n

Project Level
Discharge Pathway

Regional Receiving
Waters

700 0 700
Feet

I

TITLE SCALE
AS SHOWN

DESIGNED

DRAWING

CHECKED
BMP

11/08/11
DATE

JOB NO. 8936-E

PC

PC

DUNNIGAN
YOLO CO. CA

EFFLUENTRECEIVINGWATERS

JOB

Legend
$ Discharge Pathway

Legend
$ Discharge Pathway

dburns
Text Box
Figure 04:  Pathway of Recycled Water After Being Discharged into Azevedo Drain



 

 

 

 

Technical Memorandum 

Date: June 15, 2012 

To: Robert Capps, Doherty Partners 1750 and Price Walker, Elliott Homes, Inc. 

From: Andrew T. Komor, PACE 

Re: Proposed Water and Wastewater Reduction for Dunnigan # 8936E 

 

 

OBJECTIVE  

This memo illustrates that the 2008 Yolo County Improvement Standards significantly overestimate actual water and 

wastewater flows in new communities. 2008 Yolo County factors do not reflect the decreasing trend in potable water 

usage, the associated decline in wastewater generation, and the reduction of inflow and infiltration. Flow reductions are 

due to many factors including water conservation, development trends, improved system design, and newer 

construction materials. If the 2008 factors are used to size water and wastewater treatment facilities for a new 

development, the treatment facilities will be oversized and underutilized.   

 

Dunnigan’s water, wastewater, and inflow and infiltration flows will be significantly lower than Yolo County Standards.  

There will be a lower average occupancy than Yolo County Standards (2.62 people per household vs. 3.0 to 3.5 pph), 